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TEST %55 No.: STRT18059034S

UN38.3 itk

UN38.3 Test Report

P T Hivt 18650
. .
BB & B D 50y 3400mAh, 12.58Wh

Sample name : Li-ion Battery 18650
P ' 3.7V, 3400mAh, 12.58Wh

Z 1 B frc A RE PR A AT PR 22 7]

Consignor : KEEPPOWER TECHNOLOGY CO., LIMITED

A BR 2 A
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TEST %5 No.: STRT18059034S
He £ vl 18650
e A2 R Chinese | 3.7V, 3400mAh, 12.58Wh
Sample name P Li-ion Battery 18650
English | 3.7V, 3400mAh, 12.58Wh
oy
FEomdm s 01~43
Sample No.
T AL ST RE YRR B A PR A 7]
Consignor KEEPPOWER TECHNOLOGY CO., LIMITED
HE PR LT A RE VR AL B A TR A )
Manufacturer KEEPPOWER TECHNOLOGY CO., LIMITED
T BeEE (CGeT s Risim @i seab briEF )
T ST/SGIAC.10/11/Rev.6, 38.3
AFERSHE | UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test method

and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FE AN BRI, R $18.3*68.2mm
Appearance Black cylindrical battery, size ©18.3*68.2mm
% s H MARAZ HH
R R 2018-04-19 Mz E A 2018-04-19 ~ 2018-05-03
Accepted date Test date

R ISR RSN e, AMEEERE. EWeRd. RIS, SREIECE

AT H _ _ _ o o
Test it Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
est items
Overcharge, Forced discharge.
WK, ZFERAFAREE (TR EHm g U e iy F M)
ST/SG/AC.10/11/Rev.6, 38.3 FrfE K,

The sample has passed the test items of UNITED NATIONS "Recommendations
oA on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ilE ey ST/SG/AC.10/11/Rev.6, 38.3

Conclusion
%k H#¥f(Issue date): 2018-05-03
SES /
Comments
Y| _71:3 @ Bk Ty - fLuE %?
Compiler: Checker: —’FI‘/ Appr.over

GROIE 3 kG e 43 A PR 22 7
Shenzhen SEM.Test Technology Co., Ltd.

#2700, H12 W
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TEST 4m'5 No.: STRT18059034S
— v T < 56 ke Vi A2 e
R | MR 45 b AEZR S R TRk KTk &k
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BeAE T Ak Ryisimm @i s seig
1 T PR FRETM) UN Manual of Tests and Criteria | L% 1 B /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 4% T.1 Test | See Appendix 1 Passed
T.1
A B T ak s g s seie A
2 RS FrETFMY UN Manual of Tests and Criteria | W% 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 iklf T.2 Test | See Appendix 2 Passed
T.2
BeAE T Ak s @i s seig
3 PR3N FRUET) UN Manual of Tests and Criteria | WLH{#% 3 otk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
BAE Tl RyEimm @i semw
4 ik FrAEFMEY UN Manual of Tests and Criteria | W.H% 4 - /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k% T.4 Test | See Appendix 4 Passed
T4
S BAE TR REimm i seigm
5 Ex?er:al FRAETHY UN Manual of Tests and Criteria | W.H% 5 L /
P ST/SG/AC.10/11/Rev.6, 38.3 ik T.5 Test | See Appendix 5 Passed
short-circuit T5
BeAE TR REimm i seig
6 EYpph FRAET) UN Manual of Tests and Criteria | WK% 6 iy /
Impact ST/SG/AC.10/11/Rev.6, 38.3 X% T.6 Test | See Appendix 6 Passed
T.6
BAE CETalRyEimm @i seiwm
7 T FrAEFMEY UN Manual of Tests and Criteria | W.H%E 7 HH% /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 %K T.7 Test | See Appendix 7 Passed
T.7
BAE TR REimm i seig
8 558 i) B H FRAETM) UN Manual of Tests and Criteria | WK% 8 L /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 X% T.8 Test | See Appendix 8 Passed
T.8
AR 2% A

Test environment

IR
Ambient temperature:

20°C -25C; WIERE:
20°C -25°C, Ambient humidity: 45% - 75%

45% - 75%

condition
AT H /
Test items
M1 P
o BIRE OL o E{g ﬁ;[
Subcontracted ) N / 0s ,
test condition I3 SRR = Name cod
Subcontracte e
d Laboratory HihE ‘
Addres / LT )
S Tel

GROIE 3 kG e 43 A PR 22 7
Shenzhen SEM.Test Technology Co., Ltd.

#3330, 12
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TEST %5 No.: STRT18059034S

M &1

Appendix 1

Fe 1 TRIH L2 1 FE AR

No. Name of Test Items Altitude simulation
Ly Hil IR = e NS
b . X HT Before MR 5 After R il?ﬂ'é%EEE o
Sample No. | Sample status P b R FE L P b R T FL Masos/ loss Remdg/al ocv U
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 1 ;%f;ﬁyﬁcﬁfid 47.553 4.190 47.552 4.188 0.002 99.95 o)
02 1;%’?;%5@1 47.233 4.190 47.231 4.187 0.004 99.93 o)
03 1 ;%f;ﬁyﬁcﬁfid 47.679 4.191 47.677 4.189 0.004 99.95 o)
04 1 ;ﬁ;ﬁﬁﬁi 47.551 4.190 47.549 4.186 0.004 99.90 o)
05 1 ;%f;ﬁyﬁcﬁfid 47.428 4.189 47.426 4.187 0.004 99.95 o)
06 1 ;ﬁ;ﬁﬁﬁi 47 552 4.191 47.550 4.188 0.004 99.93 o)
07 1 ;%f;ﬁyﬁcﬁfid 47.556 4.189 47.553 4.187 0.006 99.95 o)
HURA T
08 (BUOERT | 47.424 4.191 47.421 4.189 0.006 99.95 o)
HWRA R

09 el 47695 4.190 47.692 4.187 0.006 99.93 o)
10 HUGERAIN | 47 493 4.190 47.490 4.186 0.006 99.90 o)

1 CYC Fully Charged

PREE

pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYINE R A I A0 A B 2 7 400 1271
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45 No.: STRT18059034S
M & 2
Appendix 2
FF5 5 T H 44 FR I iR
No. Name of Test Items Thermal test
Ly Hil IR = e NS
e B MR AT Before MR 5 After R | MR o
Sample No. | Sample status | HiibJfi & I oL b5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRTE AT
01 10Yé\§jly0harged 47.552 4.188 47.550 4114 0.004 98.23 O
HIRTEATOH
02 1CYCj)\FjuE;Iy charged 47.231 4.187 47.230 4113 0.002 98.23 O
HIRTE AT
03 10Yé\§jly0harged 47.677 4.189 47.674 4114 0.006 98.21 O
HIRTEATOH
04 1CYCj)\FjuE;Iy Gharged 47.549 4.186 47.547 4.116 0.004 98.33 0
HIRTE AT
05 10Yé\§jly0harged 47.426 4.187 47.426 4.112 0.000 98.21 O
HIRTEATOH
06 1CYCj)\FjuE;Iy charged 47.550 4.188 47.550 4113 0.000 98.21 O
HIRTE AT
07 10Yé\§jly0harged 47.553 4.187 47.552 4.115 0.002 98.28 O
HIRTEATO
08 1CYCj)\FjuE;Iy charged 47.421 4.189 47.420 4113 0.002 98.19 O
HIRTE AT
09 10Yé\§jly0harged 47.692 4.187 47.691 4113 0.002 98.23 O
HIRTEATOH
10 1CYCj)\FjuE;Iy charged 47.490 4.186 47.485 4114 0.011 98.28 O
DENG=|
pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
RN HE TR T 7 PR 7 550, JE12

Shenzhen SEM.Test Technology Co., Ltd. Page of




71

TEST 45 No.: STRT18059034S
M %&£ 3
Appendix 3
K5 3 AT H 445 R
No. Name of Test Items Vibration
\Tl Nl “ﬂ i |=JAS] NI
e B MR AT Before MR 5 After R | MR o
Sample No. | Sample status | HiibJfi & I oL b5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRTE AT
01 10Yé\§jly0harged 47.550 4.114 47.549 4114 0.002 100.00 @)
HIRTEATOH
02 1CYCj)\FjuE;Iy Gharged 47.230 4113 47.230 4.112 0.000 99.98 )
HIRTE AT
03 10Yé\§jly0harged 47.674 4114 47.674 4.114 0.000 100.00 @)
HIRTEATOH
04 1cchF7uDuy<:harged 47.547 4.116 47.546 4.116 0.002 100.00 o)
HIRTE AT
05 10Yé\§jly0harged 47.426 4.112 47.426 4.111 0.000 99.98 @]
HIRTEATOH
06 1CYCAF7u“”yCharged 47.550 4113 47.549 4113 0.002 100.00 o)
HIRTE AT
07 10Yé\§jly0harged 47.552 4115 47.552 4115 0.000 100.00 @)
HIRTEATO
08 1CYCj)\FjuE;Iy charged 47.420 4113 47.420 4.112 0.000 99.98 O
HIRTE AT
09 10Yé\§jly0harged 47.691 4113 47.690 4113 0.002 100.00 @)
HIRTEATOH
10 1CYCAF7u“”y charged 47.485 4114 47.485 4113 0.000 99.98 0
DENG=|
pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
RN HE TR T 7 PR 7 W6, JE12

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45 No.: STRT18059034S
M £ 4
Appendix 4
FF5 4 T H 44 FR ity
No. Name of Test Items Shock
\Tl Nl “ﬂ i [=IEA=] Sl
e B WA AT Before MR 5 After R | MR o
Sample No. | Sample status | FHHbFiE T LR FLH R T HLE Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRGEA TR
01 10Yé\§jlyCharged 47.549 4.114 47.549 4113 0.000 99.98 @]
HIRGEA T
02 1CYCA§j|yCharged 47.230 4112 47.230 4112 0.000 100.00 o)
HIRGEA TR
03 10Yé\§jlyCharged 47.674 4114 47.673 4.114 0.002 100.00 @)
HIRGEA T
04 L ovo Fuly Chargea || 47546 4.116 47.546 4115 0.000 99.98 o)
HIRGEA TR
05 10Yé\§jlyCharged 47.426 4.111 47.425 4.111 0.002 100.00 @)
HIRGEA T
06 1CYCAF7u“”yCharged 47.549 4113 47.549 4113 0.000 100.00 o)
HIRGEA TR
07 10Yé\§jlyCharged 47.552 4115 47.551 4114 0.002 99.98 @]
HIRGEA T
08 1CYCj)\FjjIy charged 47.420 4112 47.420 4112 0.000 100.00 o)
HIRGEA TR
09 10Yé\§jlyCharged 47.690 4113 47.690 4112 0.000 99.98 @]
HIRGEA T
10 1CYCj)\FjjIy charged 47.485 4113 47.484 4113 0.002 100.00 o)
LT H
pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
RN HE TR T 7 PR 7 W7, 12

Shenzhen SEM.Test Technology Co., Ltd. Page of
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et %45 No.: STRT18059034S
i E£ 5
Appendix 5
5 5 AT H 44 5 S
No. Name of Test Items External short circuit
> = N N 2 H =, ﬁ?a . .
[Findt s F ks o el e ik e
Sample No. Sample status (C) Test result Remark
HIRGEA T
01 1 CYC};\;I-JEhy Charged 556 O /
HIRGEAFH
02 1 CYé\FjuDIIy Charged 55.9 (@) /
HIRGEA T
03 1 CYC};\;I-JEhy Charged 559 O /
HIRGEAFH
04 1 CYé\FjuDIIy Charged 56.1 (@) /
HIRGEA T
05 1 CYC};\;I-JEhy Charged 558 O /
HIRGEAFH
06 1 CYé\FjuDIIy Charged 55.8 (@) /
HIRGEA T
07 1 CYC};\;I-JEhy Charged 560 O /
HIRGEA T H
08 1 CYé\FjuDIIy Charged 55.7 (@) /
HIRGEA T
09 1 CYC};\;I-JEhy Charged 559 O /
10 HIRGEA T H 55.9 o /

1 CYC Fully Charged

=

E: DA R FLlEk; O-EMifE. Tomi. JokEK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

IRYINE R A I A0 A B 2 7 8L, 121
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST gm'5 No.: STRT18059034S
e & 6
Appendix 6
K5 6 W51 H 4475 LN
No. Name of Test Items Impact
N o v T it SqEbln _— o
PG BRI iR e s
Sample No. Sample status (C) Test result Remark
K 50% %8
" 1 cvéso% cfp:fity 123.6 o /
HIX 50% %R
12 . Cyé\so% Cgiy 111.9 0 /
K 50% % &
13 1 cvéso% cfp:fity 120.8 o /
HIX 50% %R
14 . Cyé\so% Cgiy 133.2 0 /
K 50% %8
15 1 cvéso% cfp:fity 12r.7 o /
LT H
*: D-fifiths;  F-f2k;  O-Tofffk. ok k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
IRYINE R A I A0 A B 2 7 ¥, 127

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST gm'5 No.: STRT18059034S
M *x 7
Appendix 7
K5 . WA 4 7k S St
No. Name of Test Items Overcharge
FEf g~ FEIRES ML /i
Sample No. Sample status Test result Remark
HIGEAETIH
1 6 1 CYC};\FJI-JEhy Charged O /
[ER/SrE Sk
17 1 CYé\FjuDIIy Charged o /
HIRGEAETOH
1 8 1 CYC};\FJI-JEhy Charged O /
HUEAET R
19 1 CYé\FjuDIIy Charged o /
50 RSEA T
20 50 CYé\ELin Charged O /
50 RFEERH
21 50 CY(})\FTE;Iy Charged o /
50 RSEA T
22 50 CYé\ELin Charged O /
23 50 RFEERH 0 /

50 CYC Fully Charged

LR 5

E: DA FLREK O-LMRA. gk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GROIE 3 kG e 43 A PR 22 7 #1001, #1271
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45 No.: STRT18059034S
M xk 8
Appendix 8
FFs 8 M H 445K SR TECERL
No. Name of Test Items Forced discharge
B i 5 FERIRES I #VE
Sample No. Sample status Test result Remark
U At
24 1 CYC}F\ujII'; Discharged O /
IR GEATHH
25 1CYC Fjll; Discharged o /
U At
26 1 CYC}F\ujII'; Discharged O /
IR GEATHH
27 1CYC Fjll; Discharged o /
EUEAT
28 1 CYC}F\ujII'; Discharged O /
IR GEATHH
29 1CYC Fjll; Discharged o /
EUEAT
30 1 CYC}F\ujII'; Discharged O /
IR GEATHH
31 1CYC Fjll; Discharged o /
IR GEA I
32 1 CYC}F\ujII'; Discharged O /
T IRGEATHH
33 1CYC Fjll; Discharged o /
50 RFE4ATHHR
34 50 CYCJ;\R Discharged O /
50 X 5E AR
35 50 CYC Fjlc;/ Discharged o /
50 RFE4THHR
36 50 CYCJ;\R Discharged O /
50 X8R
37 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHCHR
38 50 CYCJ;\R Discharged O /
50 X 5E AR
39 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHH
40 50 CYCJ;\R Discharged O /
50 X 5E AR
41 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHH
42 50 CYCJ;\R Discharged O /
50 X 5E AR
43 50 CYC Fjlc;/ Discharged o /

E: DA FLREK O-LMRA. gk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GROIE 3 kG e 43 A PR 22 7 A1, 12 )
Shenzhen SEM.Test Technology Co., Ltd. Page o)
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Sample photo
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GROIE 3 kG e 43 A PR 22 7 #1270, 12
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